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14.000 GHz 18.000 GHz 1.000 MHz 15.98000 GHz -40.96 dém -15.96 dB 14.000 GHz 18.000 GHz 1.000 MHz 15,95751 GHz -41.01 dBém -16.01 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.01419 GHz -41.00 dém -16.00 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.01869 GHz -41.17 dBm -16.17 dB
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1.000 GHz 2.475 GHz 1.000 MHz 2.47482 GHz -50.47 dém -25.47 dB 1.000 GHz 2.475 GHz 1,000 MHz 2,47371 GHz -50.63 dBm -25.63 dB
2.615 GHz 3.000 GHz 1.000 MHz 2,95565 GHz -50.03 dém -25.03 dB 2.615 GHz 3.000 GHz 1,000 MHz 2,96585 GHz -50.42 dBm -25.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -45.69 dem -20.6% db 3.000 GHz 7.000 GHz 1,000 MHz 6.84526 GHz -25.77 dém -20.77 dB
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10.000 GHz 14.000 GHz 1.000 MHz 13,99875 GHz -45.14 dém -20.14 d& 10.000 GHz 14.000 GHz 1,000 MHz 13,09575 GHz -45.25 dBm -20.25 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.98100 GHz -41.00 dém -16.00 db 14.000 GHz 18.000 GHz 1,000 MHz 17.65979 GHz -21.05 dém -16.05 dB
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2.615 GHz 32.000 GHz 1.000 MHz 2.96720 GHz -50.20 dBm -25.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -45.83 dBm -20.83 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.96376 GHz -46.92 dBm -21.92 db
10,000 GHz 14,000 GHz 1,000 MHz 13.99675 GHz -45.28 dBm -20,28 db
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1.000 GHz 2.475 GHz 1.000 MHz 2.47482 GHz -48.86 dém -23.86 d& 1.000 GHz 2.475 GHz 1.000 MHz 2.44422 GHz -50.85 dBm -25.85 dB
2.615 GHz 3.000 GHz 1.000 MHz 2,92871 GHz -50,37 dBm -25.37 dB 2.615 GHz 3.000 GHz 1.000 MHz 2.97220 GHz -50.37 dBm -25.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -45.52 dém -20,52 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.87139 GHz -45.77 dBém -20.77 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.99975 GHz -46.99 dém -21.99 d& 7.000 GHz 10.000 GHz 1.000 MHz 9.96426 GHz -47.00 dBém -22.00 dB
10,000 GHz 14.000 GHz 1,000 MHz 12,67042 GHz -45.,18 dBm -20.18 dB 10.000 GHz 14.000 GHz 1.000 MHz 13,09525 GHz -45.18 dBm -20.18 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.69128 GHz -41.17 dém -16.17 dB 14.000 GHz 18.000 GHz 1.000 MHz 15,97650 GHz -40.93 dBém -15.93 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.03469 GHz -41.20 dém -16.20 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.02119 GHz -41.27 dBm -16.27 dB
( I J L ]l J ]

Data:

Dats:

Highest Channel / QPSK

Spectr Iu%?
Ref Level 0.00 dém Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
— A R P AR A A e A AR
-50 dB g
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 861.60170 MHz -51.44 dBm -26.44 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.43058 GHz -50.91 dBm -25.91 dB
2.615 GHz 32.000 GHz 1.000 MHz 2.99259 GHz -50.26 dBm -25.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz -45.41 dBm -20.41 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.96126 GHz -46.94 dBm -21.94 db
10,000 GHz 14,000 GHz 1,000 MHz 13.99075 GHz -45.18 dBm -20,18 db
14.000 GHz 18.000 GHz 1.000 MHz 15.98750 GHz -41.10 dBm -16.10 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.99819 GHz -41.27 dBm -16.27 dB
1
I « 3
Date: 23.JUL.2024 04:45:11
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FCC RF Test Report

Report No. : FG471506C

LTE Band 7 / 20MHz+10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dém Offset 6.00 dB

SGL Count 100/100

Mode Auto Sweep

Spec

Ref Level 0.00 dém Offset 6,00 dB

SGL Count 100/100

Mode Auto Sweep

I )

Data:

Dats:

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
10 d8TP—BRURIOUEINE—ADS—| nab -10 dBIP—PRURIOUE-HE—ARS-| nak
-20 dB -20 dBm
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-40 dBm ~ ~ oy -40 dBm o » A ——
e -5 L -
-60 dB -60 dBm
70 dB -70 dBm
-80 dem -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 870.81208 MHz -51.39 dem -26,3% db 30,000 MHz 1.000 GHz 1.000 MHz 907.16892 MHz -51.12 dBém -26.12 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47445 GHz -50.60 dém -25.60 d& 1.000 GHz 2.475 GHz 1.000 MHz 2.47113 GHz -50.68 dBm -25.68 dB
2.615 GHz 3.000 GHz 1.000 MHz 2,96970 GHz -50.26 dBm -25.26 dB 2.615 GHz 3.000 GHz 1.000 MHz 2.97374 GHz -50.16 dBm -25.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88026 GHz -45.72 dém -20.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 691276 GHz -45.71 dBém -20.71 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.98475 GHz -46.95 dém -21.95 d& 7.000 GHz 10.000 GHz 1.000 MHz 9.99975 GHz -46.98 dBm -21.98 dB
10,000 GHz 14.000 GHz 1,000 MHz 13,09975 GHz -44,92 dBm -19.92 dB 10.000 GHz 14.000 GHz 1.000 MHz 13,09775 GHz -45.19 dBm -20.19 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.97950 GHz -41.12 dém -16.12 dB 14.000 GHz 18.000 GHz 1.000 MHz 17,65529 GHz -40.21 dBém -15.91 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.05269 GHz -41.28 dém -16.28 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.00869 GHz -41.28 dBm -16.28 dB
]l J ]

Highest Channel / QPSK

Spectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 6.00 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS
-10 dime—$PURIOUS FINE ARS paAbe
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
o R RN i St NP A
-5, dBrm ‘ —
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 987.63868 MHz -51.34 dBm -26.34 db
1.000 GHz 2.475 GHz 1.000 MHz 2.46154 GHz -50.52 dBm -25.52 dB
2.615 GHz 32.000 GHz 1.000 MHz 2.97354 GHz -50.20 dBm -25.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90476 GHz -45.71 dBm -20.71 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.95126 GHz -46.92 dBm -21.92 db
10,000 GHz 14,000 GHz 1,000 MHz 13.99775 GHz -45.27 dBm -20.27 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.98650 GHz -41.04 dBm -16.04 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.01169 GHz -41.24 dBm -16.24 dB
1
I « [
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 7 / 20MHz+15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum ([ spec 3
Ref Level 0.00 ¢Bm  Offset 6.00 db Mode Auto Sweep Ref Level 0.00 dem  Offset 6,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
10 d8TP—BRURIOUEINE—ADS—| nab -10 dBIP—PRURIOUE-HE—ARS-| nak
-20 dB -20 dBm
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-40 dBm -40 dBm
IV L s e P
-5 B e i = S et g™ —
&0 dB -60 dBm
70 dB -70 dBm
-80 dem -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 949,82758 MHz -51.31 dém -26.31 dB 30,000 MHz 1.000 GHz 1.000 MHz 886.32434 MHz -51.43 dém -26.43 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45823 GHz -50.68 dém -25.68 d& 1.000 GHz 2.475 GHz 1.000 MHz 2.46781 GHz -50.72 dém -25.72 dB
2.615 GHz 3.000 GHz 1.000 MHz 2,98413 GHz -50.20 dBm -25.20 dB 2.615 GHz 3.000 GHz 1.000 MHz 2,95200 GHz -50.40 dBm -25.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.01537 GHz -45.73 dém -20.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 695276 GHz -45.67 dBém -20.67 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.98875 GHz -46.67 dém -21.87 d& 7.000 GHz 10.000 GHz 1.000 MHz 9.98925 GHz -46.94 dBm -21.94 dB
10,000 GHz 14.000 GHz 1,000 MHz 12,68341 GHz -45.,32 dBm -20.32 dB 10.000 GHz 14.000 GHz 1.000 MHz 13,07425 GHz -45.07 dBm -20.07 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.66228 GHz -41.00 dém -16.00 dB 14.000 GHz 18.000 GHz 1.000 MHz 15,95001 GHz -41.20 dém -16.20 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.01269 GHz -41.19 dém -16.19 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.02369 GHz -40.97 dBm -15.97 dB
( I J L ]l J ]

Data:

Date: 23.JUL.2024

Highest Channel / QPSK

Spectr Iu%?
Ref Level 0.00 dém Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
m Jro— M e A A At MU SRPARPPRPA
-50.dBg -
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 936.25437 MHz -51.45 dBm -26.45 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45601 GHz -50.83 dBm -25.83 dB
2.615 GHz 32.000 GHz 1.000 MHz 2.98393 GHz -50.20 dBm -25.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -45.70 dBm -20.70 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.99375 GHz -46.85 dBm -21.85dB
10,000 GHz 14,000 GHz 1,000 MHz 13.99625 GHz -45.29 dBm -20,29 db
14.000 GHz 18.000 GHz 1.000 MHz 15.95301 GHz -41.11 dBm -16.11 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.02419 GHz -41.27 dBm -16.27 dB
1
j ] A
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 7 /20MHz+20MHz

Spectrum ([ spec 3
Ref Level 0.00 ¢Bm  Offset 6.00 db Mode Auto Sweep Ref Level 0.00 dem  Offset 6,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
10 d8TP—BRURIOUEINE—ADS—| nab -10 dBIP—PRURIOUE-HE—ARS-| nak
20 dB -20 dBm
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-40 dBm ~ -40 dBm -
st bt dbatd PP e Mmoo -
it RELEEN
60 dB -60 dBm
70 dB -70 dBm
-80 dem -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Range Low Range Up | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 982.79110 MHz -51.30 dém -26,30 dB 30,000 MHz 1.000 GHz 1.000 MHz 958.03798 MHz -51.28 dém -26.28 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47482 GHz -50.49 dém -25.49 d& 1.000 GHz 2.475 GHz 1.000 MHz 2.46965 GHz -50.79 dém -25.79 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.96546 GHz -50.08 dBm -25.08 dB 2.615 GHz 3.000 GHz 1.000 MHz 2,97393 GHz -50.12 dBm -25.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -45.74 dém -20.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90326 GHz -45.53 dém -20.53 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.97075 GHz -46.93 dém -21.93 d& 7.000 GHz 10.000 GHz 1.000 MHz 9.94976 GHz -46.97 dBm -21.97 dB
10,000 GHz 14.000 GHz 1,000 MHz 13,08225 GHz -45.21 dBm -20.21 dB 10.000 GHz 14.000 GHz 1.000 MHz 13,009375 GHz -45.15 dBm -20.15 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.91101 GHz -41.15 dém -16.15 dB 14.000 GHz 18.000 GHz 1.000 MHz 17,67329 GHz -41.05 dBm -16.05 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.01219 GHz -41.43 dém -16.43 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.00069 GHz -41.24 dBm -16.24 dB
( I J L ]l J ]
Date: 23.JUL.2024 06:01:43 Date: 23.JUL.2024 06:15:20

Highest Channel / QPSK

Spectr Iu%?
Ref Level 0.00 dém Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
. e 4.‘W'M e A MR PRV
R
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -51.37 dBm -26.37 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45970 GHz -50.70 dBm -25.70 dB
2.615 GHz 32.000 GHz 1.000 MHz 2.96335 GHz -50.19 dBm -25.19 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.86389 GHz -45.73 dBm -20.73 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.99675 GHz -46.92 dBm -21.92 db
10,000 GHz 14,000 GHz 1,000 MHz 13.98475 GHz -45.26 dBm -20,26 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.67179 GHz -41.13 dBm -16.13 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.99419 GHz -41.29 dBm -16.29 dB
1
I « 3
Date: 23.JUL.2024 06:19:09
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s=amranas. FCC RF Test Report Report No. : FG471506C

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

BW 20+20MHz Note 2.

Temperature (°C) V?J,L?ge Deverian mesult
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0023
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0019

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0038
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0057
20 Normal Voltage 0.0066
20 Battery End Point 0.0034

Note:
1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.3 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG471506C

LTE Band CA_38C
26dB Bandwidth

Mode LTE Band 38C : 26dB BW(MHz)
Mod. QPSK 16QAM
BW 20MHz+20MHz 20MHZz+20MHz
Middle CH 39.88 39.72
Mod. QPSK 16QAM
BW 15MHz+15MHz 15MHz+15MHz
Middle CH 30.63 30.57

LTE Band 38C

QPSK 16QAM
Middle Channel / 20MHz+20MHz Middle Channel / 20MHz+20MHz

Y Spectrum e
Ref Level 26.00 dém  Offset 6.00 db @ RBW 1 MHZ Ref Lavel 26.00 dbm  Offset 6.00 d6 e RBW 1 biHz
o Att 30de SWT 1l4ps @ VBW 3MHz  Mode Auto FET I Att 30de SWT 1l4ps @ VBW 3 MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k M (@17 Mzx
MIl1] 15.56 dBm) MIl1] 18.11 dBm)
20 dBm T i 2.5843710 GHz 20 dem 2.5907640 GHzZ|
-~ ~ . . ~ N - ;
~ R N A T [V - S 26.00 dB ) o) SN ee S pam OB 26.00 dB
10 dar i - ik By 30880000000 MH 10 da: 7 ST B Wy 30.720000000 MHZ
{ / Q factor 64.5 | Q factor 65.2
0 dém ' i 4 0 dem i ‘.J k
-10 - ¥ -10 “ i —
~ o A
N O s SATA o 204 WA
' v o /W
-a0 -0
40 cf 40 di
50 50
-60 d -60 d
70 -70
CF 2.505 CHz 1001 pts Span B0.0 MHz CF 2.505 GHz 1001 pts Span 80.0 MHz
Marker marker
Type | Ref | Tre | X-value | v-value |__Function__| Function Result Type | Ref | Tre | X-value | v-value |__Function__| Function Result |
ML 1 Z.5B4371 GHz 15.56 dbm nd& dawn 39,68 MHz ML 1 2.580764 GHz 16.11 dém nd& dawn 35.72 MHz
T1 1 2.57502 GHz -11.15 dem nds 26.00 d8 T1 1 2.57518 GHz -7.03 dBm nds 26.00 dB
T2 1 26149 GHz -5.40 dBm Q factor 4.8 T2 1 2.6149 GHz -6.31 dém Q factor 65.2
L ) RHIRND e L

)i ) T

QPSK 16QAM
Middle Channel / 15MHz+15MHz Middle Channel / 15MHz+15MHz

Spectrum 'y Spectrum 'y
Ref Level 26.00 dbm  Offset 5.00 0B & RBW 1 MHz Ref Level 26.00 0Bm  Offset 5.00 0B & RBW 1 bHz
lo At 30de SWT  04ps @ VBW 3MHz  Mode Auto FET e At 30 B SWT  04pc @ VBW 3MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
@10k Ma [@ 10k Ma
- Mil1] 16.36 dBm) Mil1] 16.50 dBm|
20 dem: T 2.5902050 GHz 20 dBm 2.5841510 GH|
. LT T | A B ey 26.00 dB o / Ty B, 26.00 dB
10 d5; 7 T Biv \ 30629000000 MH 10 da: 1 B \ 30.569000000 MHZ
! A @ factor \ B4.6 { @ factor L 84.5
o dom | 0 dem | -
g P v
10 y ¥ -10 f {
e e ' b P e It PN A
] ATy -
a0 30
40 df 40 d
-50 -50
60 d 60 di
70 70
CF 2.505 GHz 1001 pts Span 60.0 MHz CF 2.595 GHz 1001 pts Span 60.0 MHZz
Marker marker
Type | Ref | Tre | X-value | v-value |__Function__| Function Result Type | Ref | Tre | X-value | v-value |__Function__| Function Result |
ML 1 Z.560205 GHz 16.36 dbm nd& dawn 30,629 MHz ML 1 2.584151 GHz 16.30 dém nd& dawn 30,568 MHz
TL 1 2.579655 GHz -10.02 dém ndg 26.00 d& 1 1 2.579655 GHz -6.70 dém ndg 26.00 d&
T2 1 2.610285 GHz -9.24 dBm Q factor 84.5 T2 1 2.510225 GHz -8.90 dBm Q factor B4.5
J ] (NN we L

JU ] NN we
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Report No. : FG471506C

Occupied Bandwidth

Mode

LTE Band 38C : 99%OBW(MHz)

Mod.

QPSK

16QAM

BW

20MHz+20

MHz 20MHz+20MHz

Middle CH

37.64

37.72

Mod.

QPSK

16QAM

BW

15MHz+15

MHz 15MHz+15MHz

Middle CH

28.71

28.65

LTE Band 38C

QPSK

16QAM

Middle Channel / 20MHz+20MHz

Middle Channel / 20MHz+20MHz

Y Spectrum e
Ref Level 26.00 dém  Offset 6.00 db @ RBW 1 MHZ Ref Lavel 26.00 dbm  Offset 6.00 d6 e RBW 1 biHz
o Att 30de SWT 1l4ps @ VBW 3MHz  Mode Auto FET I Att 30de SWT 1l4ps @ VBW 3 MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k M (@17 Mzx
MIl1] 15.10 dBm) MIl1] 15.86 dBm)
20 dBm 2.5891660 GHz 20 dem 2.5
A | A PeeBw p T 37.642357642 MHz A _Qce By 37.7222777
10 dn \ POCB f 0] 10 de ¥ R
/ \f \ ] T
0 d8m f | , 0 dam fJ 'IJ T
f
| il | 4
10 -10
/ X ] [
204 e Y 209 - {1
208 - AR kY ] —]
-a0 -0
40 cf 40 di
50 50
-60 d -60 d
70 -70
CF 2.505 CHz 1001 pts Span B0.0 MHz CF 2.505 GHz 1001 pts Span 80.0 MHz
Marker marker
Type | Ref | Tre | X-value | v-value |__Function Function Result | Type | Ref | Tre | X-value | v-value |__Function Function Result |
ML 1 Z.5B0166 GHz 15.10 dém ML 1 2.58509 GHz 1E.86 dbm
T1 1 2.5760589 GHz 9.99 dBm occ Bw 37.642357642 MHZ T1 1 2.5760569 GHz 8.69 dBm occ Bw 37.722077722 MHz
T2 1 26137013 GHz 6.95 dBm T2 1 2.6137812 GHz 7.62 dBm
)i I v T T v

QPSK

16QAM

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+15MHz

Spectrum 'y Spectrum 'y
Ref Level 26.00 dbm  Offset 5.00 0B & RBW 1 MHz Ref Level 26.00 0Bm  Offset 5.00 0B & RBW 1 bHz
lo At 30de SWT  04ps @ VBW 3MHz  Mode Auto FET e At 30 B SWT  04pc @ VBW 3MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
@10k Ma [@ 10k Ma
- R Mil1] 15.97 dém) Mil1] 6.36 dBm)
20 dBm: T e 2.5871480 GHz 20 dBm:
RN ey | e ope BRI T 28.711288711 MHz I | NeecBw ST
10 dan H S 10ds — o :
/ \ I / \
adem 0 dem ; - 2
-1 “, -10 J' |
~) \ J \
" e e, b . - o
= A T e =]
a0 30
40 df 40 d
-50 -50
60 d 60 di
70 70
CF 2.505 GHz 1001 pts Span 60.0 MHz CF 2.595 GHz 1001 pts Span 60.0 MHZz
Marker marker
Type | Ref | Tre | X-value | v-value |__Function Function Result | Type | Ref | Tre | X-value | v-value |__Function Function Result |
ML 1 Z.567145 GHz 15,57 dbm ML 1 2.58541 GHz 16.36 dbm
TL 1 2.5804945 GHz 10.69 dBm Occ Bw 26711288711 MHz 1 1 2.5806144 GHz 10.87 dBm Occ Bw 28.651348651 MHz
T2 1 2.6002058 GHz 8.95 dBm T2 1 2.6092657 GHz 8.89 dBm
JL (nn ee JU GIInm ve
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

Conducted Band Edge

LTE Band 38C / 15MHz+15MHz

QPSK

Lowest Band Edge / 1RB0O and 1RB74

Highest Band Edge / 1RB0 and 1RB74

Spectrum

Ref Level 28.22 dém  Offset 5.22 d& Mode Auta Sweap
SGL Count 100/100
(@1 AvgPwr

Limit Gheck

20 dBi

S _LINE #BS “ ,IL
40 d i |

' JLLILL '
ety LMINS)

(wRED

"JIV‘\'J*\U-M

Start 2.525 GHz 10005 pts Stop 2.6 GHz
Range low | RangeUp | RBW | Frequency | Powerabs | ALimit [|

525 GHz 2.540 GHz 1.000 MHz 2.53503 GHz -45.51 dem 20,51 dB

540 CH2 2,565 GHz 1.000 MHz 2.56268 GHz -34.60 dem -21,60 dB.

565 CH2 2.569 GHz 1.000 MHz 2.56864 GHz -27.20 dem -17.29 dB.

2.560 GHz 2.570 GHz 1.000 MHz 2.57000 GHz -15.25 dém -5.25 dB

2.570 GH2 2.600 GHz 100.000 kHz 2.57083 GHz 9.82 dBm -20.18 dB

L )i J wa

Spectrum

Ref Level 28.22 dam  Offset 3.22 d&
SGL Count 100/100

@1 AvgPwr

| SPURIRHIE QHEEK RS
20 2

Mode Auto Sweep

PABS

N
N L d]d)ﬁh ooy

Eﬂ?’*ﬂb’ et

Start 2.59 GHz 10005 pts Stop 2.665 GHz
[Spurious Emissions
Range low | RangeUp | RBW | Frequency | powerabs | ALimit |
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc:! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 979.39780 MHz -48.02 dém -24,02 db 30,000 MHz 1.000 GHz 1.000 MHz 976.00450 MHz -48.28 dBém -24.28 dB
1.000 GHz 2.525 GHz 1.000 MHz 2.51985 GHz -46.00 dém -21.00 d& 1.000 GHz 2.525 GHz 1.000 MHz 2.52290 GHz -46.50 dBm -21.50 dB
2.665 GHz 3.000 GHz 1.000 MHz 2.96894 GHz -47.90 dBm -22,90 dB 2.665 GHz 3.000 GHz 1.000 MHz 2.94366 GHz -48.22 dem -23.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -43.36 dém -16.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 692076 GHz -43.34 dBém -18.34 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.99225 GHz -44.72 dém -19.72 d& 7.000 GHz 10.000 GHz 1.000 MHz 9.94676 GHz -44.78 dBm -19.78 dB
10,000 GHz 14.000 GHz 1,000 MHz 13,09725 GHz -42,99 dBm -17.99 dB 10.000 GHz 14.000 GHz 1.000 MHz 12,68141 GHz -43.00 dBm -18.00 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.668178 GHz -38.93 dém -13.93 dB 14.000 GHz 18.000 GHz 1.000 MHz 15,91701 GHz -36.88 dBém -13.88 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.04819 GHz -38.95 dém -13.95 d& 18.000 GHz 27.000 GHz 1.000 MHz 18.99419 GHz -39.10 dBm -14.10 dB

) )

14:05:19 Date: 24.JU

Data: 24.JU

Highest Channel / 1RB99 and 1RBO N/A

e =
Ref Level 0.00 dém Offset 8.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Check PARS
10 Qe brumteus bine sss ] nab
-20 dg
_LIME_
" it o s - D e ™
60 dB
-
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997,33383 MHz -49.22 dBm -24.22 d&
1.000 GHz 2.525 GHz 1.000 MHz 2.51452 GHz -47.01 dBm -22.01 dB
2.665 GHz 3.000 GHz 1.000 MHz 2.66542 GHz -47.93 dém -22.93 dB
2.000 GHz 7.000 GHz 1.000 MHz 65,93176 GHz -43.55 dBm -18.55 d&
7.000 GHz 10.000 GHz 1.000 MHz 8.97675 GHz -44.79 dBm -19.79 dB
10.000 GHz 14.000 GHz 1.000 MHz 13,99275 GHz -42.90 dém -17.90 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.97550 GHz -38.80 dBm -13.80 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.04469 GHz -38.97 dBm -13.97 dB
J ] e
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s=amranas. FCC RF Test Report Report No. : FG471506C

Frequency Stability

Test Conditions LTE Band 38C (QPSK) / Middle Channel Limit
BW 40MHz Note 2.
Temperature (°C) VE)\I/I)élltg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0056
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0017
-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0064
-30 Normal Voltage 0.0062
20 Maximum Voltage 0.0073
20 Normal Voltage 0.0032
20 Battery End Point 0.0024
Note:
1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506C

LTE Band 41 (Main PA)

Peak-to-Average Ratio

Mode

LTE Band 41/ 20MHz

Mod.

QPSK

16QAM

64QAM 256QAM Limit: 13dB

RB Size

Full RB

Full RB

Full RB Full RB Result

Middle CH

5.01

5.71

6.46 6.49 PASS

LTE Band 41 / 20MHz

Middle Channel / Full RB / QPSK

Middle Channel / Full RB / 64QAM

Spectrum ko Spectrum o
Ref Level 26.00 dom  Offset 6,00 dB RefLevel 26.00 dom  Offset 5.00 &
0GR AQT 2ms @ RBW 20 MHz e At 00k AQT 2ms @ RBW 20 MHz
TRG:IFR
(@154 View
|
.
0.1 =
™
0.0 T 0.01
b
\
i1 AN
1E- ; 1E-0: '
i
\ \
E-04. ' 1E-0 .
:
\I |
1E-0: l‘
|
CF 2.593 GHz ean Pwr + 20.00 dB lcF 2593 GHz ean Pwr + 20.00 dB.
Gomplementary Gumulative Distribution Function Samples: 130000 Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | ©0a% | o0.01% | Mean Peak | crest | 10% | 100 | 04% | o.01% |
Trace 1 | 21.66 dem | 26,93 dem .32 d8 2.32 d8 +.29 dB 5.01 08 .22 6B Trace 1 [ 19.55dem | 27.00 dam 7.45 6B .01 d8 5.16 dB 6.46 0B 7.16 6B
Marker Marker
)i ) [REREN ] )i ) (R ]
Spectrum - Spectrum
Ref Level 2600 d8m Offset .00 d&

30d8 AQT

2ms @ RBW 20 MHz

ko Att

Ref Level 26.00 dém  Offset 6.00 dB

@

30 B AQT 2ms @ RBW 20 MHz
TRG:IFR
(@154 View
TR
0.1
o N
0.0 c 0.01
Y
\ o
1E- v 1E-0 5
E-04- 1E-O \
ES
) \
7 160 4
|
CF 2.593 GHz ean Pwr + 20.00 dB lcF 2593 GHz ean Pwr + 20.00 dB.
Gomplementary Gumulative Distribution Function Samples: 130000 Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% 10% | ©0a% | o0.01% | Mean Peak Crest | 10% | 100 | 04% | o.01% |
Trace 1 [ o0.72dem | 27.11 dem 5.30 d8 2.9 ds +.90 dB 57108 6.00 6B Trace 1 [ 17.66 dem | 25.44 dam 7.78 6B .01 d8 5.19 dB 6.49 dB 7.28 6B
Marker Marker
Jj J [ )i ) WD
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SPORTON LAB.

FCC RF Test Report

Report No

. FG471506C

26dB Bandwidth

Mode

LTE Band 41 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.95

4.80

BW
Mod.

10MHz

QPSK

16QAM

Middle CH

9.63

9.79

BW

15MHz

Mod.

QPSK

16QAM

Middle CH
BW

14.39

14.39

20MHz

Mod.

QPSK

16QAM

Middle CH

19.02

19.10

Spectrum b Spectrum -
Ref Level 26.00 dom  Offset 6.00 db @ RBW 100 khz RefLevel 26.00 dom  Offset 6.00 0@ & RBW 100 knz
o Att 30de SWT 19 ps @ VBW 300kHz Mode Auto FFT o Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
T 11 15.40 dBm) T o mi[1] 15.80 dBm)
20 dem— o 2.50173100 GHz] 20 dem— b 2.50172100 GHz]
. o 26.00 dB AN S NS i DR 26.00 dB
[ \ 524.1 { q factor 540.5]
odem !1 0 dm
!
-1 2 -10
\ /
20d 4 20 d
4 — / .
a0 - -0 =
Fromy ool A h s
40 dafliny i AL 40 di
-50 50
-60 o -e0d
70 -70
OF 2.590 GHz 1001 pts Span 10.0 MHz CF 2.590 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 2.501731 GHz 15.40 dBém dB down 4,045 MHz M1 1 2.591721 GHz 15.80 dBém dB down 4,795 MHz
T 1 2.500542 GHz -10.73 dam nd@ 26.00 d& 1 1 2.500602 GHz -9.94 dBm nd@ 26.00 dB
T2 1 2.595488 GH2 -10.91 dBm Q factor 524.1 T2 1 2.595398 GHZ -10.17 dBm Q factor 540.5
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